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CN CTY TNHH SX TM HA PHONG – XUONG SAN XUAT 
LO LA2 DUONG SO 1, KCN XUYEN A, MY HANH BAC, DUC HOA, LONG AN 
VIETNAM  
 
This test report supersedes report number HLL11/0640/1392 dated August 19, 2011 
 
The following sample was submitted and identified on behalf of the client as Bamboo and ceramic. 
  
SGS Job No. : HLL11/0640  
Sample : AIR BUBBLE (LDPE)   
Color : Transparent   
Item No : NA  
Manufacturer : NA  
Country of Origin : VIET NAM  
Country of Distribution : EU  
Sample Receiving Date : July 27, 2011  
Testing Period : August 02 to August 19, 2011  
Test Requested : Please refer to the result summary.  
Methods and Results : Please refer to next page(s).  
    
Result Summary  :   

  Test Requested Conclusion 

  1. Testing as per Commission Regulation (EU) No 10/2011  

of 14 January 2011.  
-- 

  a) Plastic – Overall migration in specified foodstuffs  PASS 
 
 
Signed for and on behalf of 
SGS Vietnam LTD 

 
______________________ 

 

Tran Thi Lien 
Hardline and E&E Lab Manager 



 

 
 
 

Test Report               No. HLL11/0640/1392        Date: August 22, 2011        Page 2 of 3 

This document is issued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible at  
http:// www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is 
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s 
sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. 
Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. 
 
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be 
reproduced except in full, without prior approval of the company 
 
                  SGS Viet Nam Ltd      89 Nguyen Thuong Hien st Binh Thanh Dist. Ho Chi Minh city S.R. Viet Nam t(84-8) 3515.8322 f(84-8) 3515.8422 www.sgs.com 
 
Member of SGS Group 
 

 
 
Test Results: 
 
1) Testing as per Commission Regulation (EU) No 10/2011 
 
a) Plastic – Overall migration 
 
Method : With reference to 82/711/EEC with its amendments and 2002/72/EC with its amendments for 

selection of condition and EN1186-1:2002 for selection of test method; 
EN 1186-2:2002 olive oil by total immersion method; 

 
 

Result 
(mg/dm

2
) Simulant Used Test Condition 

No.1 

Detection 
Limit 

(mg/dm
2
) 

Permissible 
Limit 

(mg/dm
2
) 

Rectified Olive Oil  10 days at 40°C N.D. 3.0 10 

Comment -- PASS  -- -- 

 
 
Note : 1. mg/dm

2 
= milligram per square decimeter 

2. °C = degree Celsius 
3. N.D. = Not Detected 
4. Permissible Limit is according to Commission Regulation (EU) No 10/2011 of 14 January 2011 
 

 
 
Test Part Description: 
No.1 Transparent plastic bubble sheet  
 
Remark: The test(s) was/were performed by SGS China.
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Sample photo:  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

*** End of Report *** 
 

 

 

 
No.1 


